

CERTIFICATE – TEST REPORT for resistance to wind loads

Certificate Number: 07**Date of Test:** 12/03/2023**Place of Type Testing:** Agios Dimitrios**Product:** Helios cassette**Folding Arm Model:** S34**Overall Dimensions:** Height (Projection): 3,25 m Width: 5,50 m

Results

Resistance to wind loads according to EN 13561:2004+A1:2008: **Class 1**

It is certified that the above-mentioned construction product has been tested in accordance with the requirements of the relevant Legislation and Standards. The analytical results of the test are available on the test data sheet, which is in the archives of the SEVENSUN - HELLENIC SHADING SYSTEMS LTD.

OTHER DETAILS: Since the product is modular, the test sample is the greatest model that has been constructed with two folding arms. The model can be repeated by using more folding arms.

Legislation / Standards:
Construction Products Regulation (EU) 305/2011,
Commission Delegated Regulation (EU) 2019/1188,
EN 13561:2004+A1:2008, EN 1932:2013

Remarks:

This certificate/test report relates to the specific product, in the condition it was operating at the time and place of test, provided that no changes are made to the raw materials and the manufacturing way.

Type test reports are valid only when they are signed. Reproduction of this type test report is only allowed in this whole set. According to EN Standards the test results can be used for the manufacturing of awning system with equal or smaller dimensions from the tested products.

SEVENSUN - HELLENIC SHADING SYSTEMS LTD does not bear any responsibility for conjectured performances of awning systems with similar design that have not been submitted to a Type Test.

Date of Issue: 12/06/2023**For SEVENSUN - HELLENIC SHADING SYSTEMS LTD**

Maria M. Michelaki
Managing Director